Parts for Main Channel and Sub-Frame SuperDuty Diagonal- Deck No. 6
Concentrating Table

MAIN CHANNEL & TILTING SUBFRAME PARTS DIAGRAM

o=

e 5690 [RESERVOIR TO ROCKER BASE]

yﬂm m |r H Ao 0 N e |87 G R, PLAT WRRHE, | Vi, MUY
=]

330 & 5-52-0 (>-831)
LB LTARC o 58 57 RS, PLAT mAseRE L WRERER, ALT Svﬁsvﬂ[ﬂmm
VLT UE ¢ 1 W, | WASFER, =LAt A

g -

- A

J UG, MY M50 VD PO COMMICT SRS 5ﬂﬂl_mnm_jﬂmm

lellﬂ'mﬁﬂ\ﬂlﬂ Tolll], (ML | TuRE s LY 5 1 BET BOLS
e
. ' . [ERSEEL IR SRS AR} ‘ &jiﬂlﬂm_ﬂ YE STEEL] SF-14 ICRADLE SEATS, S0.1
7601 (I BEVEL WAGEH AN LTI T CNRMEL) ey prvr e e BTG Tiles, Qe

L ‘Mmm—ﬂ AR T 77 OO e el | BT T A & Dwanir.
B oun 5102.0-L SLIDING BOX - 1 BOSS - a8
) saompmE R NG ST e
PR  cen s iR 1T IS SRS
HOLT TO FRASE LG L0010 D 6 7 | ALER, AL WAL “
= B0 31N w T e L
i ' 5470 &55-7 [SPRING SEAT]
WY 4 W AL LAY WRLHEN, L VAZHEN, RLY _
5-§31 INSIDE HAND ROD BEARING ' T L T
33X [SUBFRAME 8 MAIN FRAME] @
5-5140-] CRADLE WITHOUT GUIDE  5-815-1 CRADLE WITH GUIDE Ve AL s T-72 CROSS BEAM WASHER
_ I $44.0.1 TRPINGPOST STAND  S-38-0-6 CONNECTING LINK ASSEMBLY  5-39-0 CONNECTING LINK BRASS BUSHING
EDET T g T T ‘reenG chT!

11/ E

580-2 RESERVOIR ~ 5-0:0-1 ROCKER BASE 5504 ROCKER SHAFT  S-14-0-1 SPRING SEAT PLATE FICOPRING  S6:0-3 SPRING END ROCKER  5:5-0-6 MOTION END ROCKER
IMPORTANT! WHEN ORDERING PARTS, GIVE SERIAL NUMBER SHOVW/N ON NAMEPLATE. WHEN DRDERING HARDWARE, SPECIFY WHERE THEY ARE TO BE USED.

FRLE TAILT WaT IF GACRGT (19

X

5-30-0 CONNECTING PIN

7-0-1 WEAR PLATE

N OO D SO

11




Parts for Main Channel and Sub-Frame SuperDuty Diagonal- Deck No. 6

Concentrating Table

Number Number of
Part of Pieces Part Pieces Per
Number Per Table Description Number Table Description
SF-7 6 3/4" x 4" Machine Bolt used on Spring Seat Plate  S-46-0 1 Hand Wheel Rod with Pinion
SF-14 9 1/2" x 2" Machine Bolt used on Sub-Frame S-47-0 2 3/4" x 4-1/2" Machine Bolt used on Sprin
SF-20 22 1/2" Spring Lock Washer S-48-0-1 3 Cradle Seat
SF-36 1 Spring Tension Bolt Assembly S-51-0-1 2 Cradle without Guide
SF-60 1 Grease Fitting S-52-0 3 1/2" x 3" Machine Bolt used on S 51-0 & S 831
S-7-B 1 Handwheel S-53-0 3 1/2" x 3" Machine Bolt used on S 815 & S 831
S-5-0-6 1 Motion End Rocker S-57-0 6 3/4" x 3" Machine Bolt used on Head Motion
S-6-0-3 1 Spring End Rocker S-58-0-L 2 Tilting Post Bracket (2 used on Left Hand)
S-7-0-1 2 Steel Wearing Plate Insert for Rocker S-58-0-R 2 Tilting Post Bracket (2 Used on Right Hand)
S-8-0-1 2 Rocker Base Complete with Bushings S-61-0 8 1/2" x 11/2" Machine Bolt used on Cross Brace & Cradle Seat
S-8-0-2 2 Reservoir S-64-0 4 5/8" x 1" Cap Screw used on Tipping Post Bracket
S-8-0-3 4 Rocker Shaft Bushing S-65-0 8 1/2" x 1" Cap Screw used on Slidding Boxes
S-8-0-4 2 Rocker Shaft S-66-0 4 1/2" x 1" Slotted Screw set used on Rocker Base
S-14-0-1 1 Spring Seat Plate S-67-0 7 1/2" x 3/4" Set Screw used on Rocker and Collar
S-15-0 1 Spring Seat S-69-0 4 3/8" x 4" Machine Bolt used on Reservoir
S-16-0 1 Spring 5/8" Wire T-72 11 Cross Beam Washer
S-19-0 1 Flat Iron Brace 3/8" x 2" x 45" S-75-0-1 1 Pinion for Hand Wheel Rod
S-30-0 1 Connecting Link Pin S-76-0-1 1 Rack for Wedge Rod
S-33-X 18 Revel Washers, 3/4" Hole S-815-1 1 Cradle with Guide
S-34-0 2 Tilting Post S-831 1 Inside Hand Wheel Bearing
S-38-B-1 1 Connecting Link Only S-832-L 1 Outside Boaring for Hand Wheel Rod (Left Hand)
S-38-B-3 1 Grooved Nut 13/8" S-832-R 1 Outside Boaring for Hand Wheel Rod (Right Hand)
S-38-B-4 1 Jam Nut 1 3/8" S-102-0-L 2 Sliding Box with One Boss for Lower Side
S-38-B-8 1 Connecting Link Complete S-102-0-U 2 Sliding Box with One Boss for Upper Side
S-38-B-28 1 Stud Bolt 8" (#6 Only) S-102-02-L 1 Sliding Box with Two Bosses for Lower Side
S-38-B-29 1 Stud Bolt 9" (#7 Only) S-102-02-U 1 Sliding Box with Two Bosses for Upper Side
S-39-0 1 Brass Bushing for Connecting Link S-114-0 2 Spacing Washer for Bracing Angle
S-44-0-1 2 Tipping Post Stand S-117-0 1 Wedge Rod Carrier
S-45-0 3 Oil Pipe Assembly



